Group N information
Gr.N PARTS INFORMATION
NEWS HEADLINES LIST OF HOMOLOGATION Gr.N PARTS INFORMATION RALLIART HOME

LANCER Evolution X (CZ4A)
LANCER Evolution IX (CT9A)
LANCER Evolution VIII MR (CT9A)
LANCER Evolution VIII (CT9A)
LANCER Evolution VII (CT9A)
Back to TOP
Group R4 Information
Updated at October 01, 2010
LANCER Evolution X (CZ4A)

click "IMAGE" icon and show photo image
Mitsubishi Motors Corporation supplies Parts No."MN58xxxxx" for Group N VO competition parts.
VO Parts Name Parts No. MMC P/No. P/C EVO X Remarks
  ENGINE GROUP
  ENGINE PLUG COVER(BLACK) RA103172K4   1 ALUMINUM BLACK ALUMITE FINISH
  ENGINE PLUG COVER(RED) RA103172K3   1 ALUMINUM RED ALUMITE FINISH
  OIL FILLER CAP(BLACK) RAY57020B   1 SCREW TYPE POLYACETAL (DURACON)
  OIL FILLER CAP(RED) RAY57020R   1 SCREW TYPE POLYACETAL (DURACON)
VO CONROD SET RA111304S1 MN580072 1 HIGH TENSION STEEL,4-PCS SET
VO E/G MOUNT BRACKET ASSY RA033292S1 MN580146 1 LIGHTWEIGHT TYPE
VO T/M MOUNT BRACKET ASSY RA033722S1 MN580147 1 LIGHTWEIGHT TYPE
  INSULATOR,E/G ROLL (FRONT) RA184354K1 MN580219 1 RUBBER HARDNESS
  INSULATOR,E/G ROLL (FRONT) RA554855K1 MN580218 1 RUBBER HARDNESS
  INSULATOR,E/G & T/M MOUNT RA171989K1 MN580217 2 RUBBER HARDNESS
  LUBRICATION GROUP
  OIL FILTER RAY57016   1 NEODYMIUM MAGNET TYPE
  COOLING GROUP
  BUSHING,RADIATOR SUPPORT UPPER MR597328   2 MMC GENUINE PARTS
RUBBER HARDNESS
  BUSHING,RADIATOR SUPPORT LOWER RA605173K1 MN580226 2 RUBBER HARDNESS
  RADIATOR CAP(BLACK) RA431454N2 MN580225 1 P=127KPa(1.3kgf/mm2)
  RADIATOR CAP(RED) RA431454N3 MN580224 1 P=127KPa(1.3kgf/mm2)
  THERMOSTAT RA130548N1 MN580223 1 76oC,HIGH FLOW TYPE(10%UP)
VO RADIATOR HOSE SET RA137205S1 MN580148 1 SILICON HOSE
  INTAKE & EXHAUST GROUP
  AIR FILTER RA150023S1   1 COTTON PAPER TYPE
VO AIR SUCTION PIPE & RESTRICTOR SET RA154242S2 MN580151 1 O33Restrickor: High tension aluminum Suction Pipe: aluminum
VO AIR SUCTION PIPE & RESTRICTOR SET RA154242S2 MN580151 1 CAST ALUMINIUM PIPE & O33RESTRICTOR SET
VO <Repair Parts>AIR RESTRICTOR O33 RA151182N2 MN580014 1 (USE WITH RESTRICTOR)
  HANGER,EXHAUST MUFFLER (A) (O-ring type) RA431634K1 MN580222 1 RUBBER HARDNESS=Hs80o
  HANGER,EXHAUST MUFFLER (B)(Cross type) RA529551K1 MN580221 1 RUBBER HARDNESS=Hs80o
  HANGER,EXHAUST MUFFLER (D) (Δ type) RA651790K1 MN580220 2 RUBBER HARDNESS=Hs80o
  EXHAUST STRAIGHT PIPE KIT RA157937S1   1 STAINLESS( O65,T=1.5),PIPE SET
(INSTEAD OF CATALIZER/CENTER/TAIL)
  REAR BUMPER HEAT PROTECTOR RA151182N1   1 STAINLESS
  ENGINE ELECTRICAL GROUP
  RACING SPARK PLUG (2/SET) HEAT #10 RA20165N10   2 PLATINUM+IRIDIUM WHITH REGISTER
  Gr.N E/G ECU(FOR O32RICTRICTOR) RA186932R1   1 FOR Gr.N/DOM RALLY(PREMIUM GAS)
  Gr.N E/G ECU(FOR O32RICTRICTOR) RA186932N1   1 FOR Gr.N RALLY(FOR FIA GAS)
  Gr.N E/G ECU(?O32AIR RESTRICTOR) ALS CONTROL RA186932N2   1 FOR Gr.N FIA GAS(WITH CONNECTOR)
  CLUTCH GROUP
VO HEAY DUTY CLUTCH COVER SET(RHD)   MN580423 1 Package of CLUTCH COVER 240O
(MN580018) and CLUTCH MASTER CYLINDER KIT(MN580156)
VO <Repair Parts>CLUTCH COVER 240O RA980846K1 MN580018 1 PRESSER=12200N,T=8
STRONGLY REQUEST TO USE CLUTCH MASTER CYLINDER KIT.
RHD:MN580156(RA519378S1)
VO <Repair Parts>CLUTCH MASTER CYLINDER KIT(RHD) RA519378S1 MN580156 1 ALUMINUM ALLOY, MASTER CYLINDER and ADAPTER
VO <Repair Parts>CLUTCH MASTER CYLINDER KIT(RHD) RA519378N1 MN580157 1 ALUMINUM ALLOY
VO HEAY DUTY CLUTCH COVER SET(LHD)   MN580422 1 Package of CLUTCH COVER O240(MN580018)、CLUTCH MASTER CYLINDER KIT(MN580153)
VO <Repair Parts>CLUTCH COVER 240O RA980846K1 MN580018 1 PRESSER=12200N,T=8
STRONGLY REQUEST TO USE CLUTCH MASTER CYLINDER KIT.
LHD:MN580153(RA491945S1)
VO <Repair Parts>CLUTCH MASTER CYLINDER KIT(LHD) RA491945S1 MN580153 1 ALUMINUM ALLOY, MASTER CYLINDER and ADAPTER
VO <Repair Parts>CLUTCH MASTER CYLINDER(LHD) RA491945N1 MN580154 1 ALUMINUM ALLOY
VO CLUTCH DISK O240 RA567361K1 MN580019 1 METAL FACING, O240,T=8
  DRIVE TRAIN GROUP
VO DOG TYPE GEARBOX INTERNAL KIT RA250186N1 MN580059 1 1ST=3.000,2ND=2.000,3RD=1.470,
4TH=1.136,5TH=0.893,FINAL=4.307
VO <Repair Parts>DOG GEARBOX INPUTSHAFT SET(1ST GEAR) RAG33611S1 MN580060 1 1ST=3.000(36/12)
VO <Repair Parts>DOG GEARBOX 2ND GEAR PAIR RAG33621S1 MN580062 1 2ND=2.000(26/13)
VO <Repair Parts>DOG GEARBOX 3RD GEAR PAIR RAG33631S1 MN580063 1 3RD=1.470(25/17)
VO <Repair Parts>DOG GEARBOX 4TH GEAR PAIR RAG33641S1 MN580064 1 4TH=1.136(25/22)
VO <Repair Parts>DOG GEARBOX 5TH GEAR PAIR RAG33651S1 MN580065 1 5TH=0.893(25/28)
VO <Repair Parts>DOG GEARBOX REVERSE GEAR SET RAG33451S1 MN580066 1 IDLER GEAR,DOG RING,BEARING SET
VO <Repair Parts>DOG GEARBOX CLUTCH RING FOR 3RD-4TH,5TH RAG33513N1 MN580067 2 6-LUG RING
VO <Repair Parts>DOG GEARBOX CLUTCH RING FOR 1ST-2ND RAG33513N2 MN580068 1 6-LUG RING WITH GEAR(N=36)
VO <Repair Parts>DOG GEARBOX FINAL DRIVE PAIR(STD) RAG33511S1 MN580069 1 FINAL=4.307(56/13)
VO <Repair Parts>DOG GEARBOX FINAL DRIVE PAIR(HI) RAG33511S2 MN580070 1 FINAL=4.143(58/14)
VO <Repair Parts>DOG GEARBOX SHORT PARTS SET RAG90853S1 MN580238 1 SPYRAL PIN,C-RING,OIL SEAL SET
VO <Repair Parts>DOG GEARBOX CASE BUSH SET RAG33232S1 MN580239 1 6pcs SOLID BUSH
VO <Repair Parts>DOG GEARBOX PRANGER KIT RAG33213S1 MN580071 3 CASE.PLUG.SPRING SET
VO FRONT LSD KIT FOR ACD RA857885S1 MN580005 1 MECHANICAL TYPE 50o/0o-40o/0o
(FIA HOMOLOGATED)
VO <Repair Parts>FRONT LSD ASSY RA857885K1 MN580006 1 MECHANICAL TYPE 50o/0o-40o/0o
(FIA HOMOLOGATED)
VO <Repair Parts>OUTPUT FLANGE SET RA310250S1 MN580007 1 CASE A/B SET(FOR FRONT LSD)
VO <Repair Parts>FRICTION DISC RACZ4202K1 MN580009 8 INNER LUG(T=1.6mm)
VO <Repair Parts>FRICTION PLATE(A) RACZ4203K1 MN580010 10 OUTER LUG(T=1.6mm)
VO <Repair Parts>FRICTION PLATE(B) RACZ4203K2 MN580011 cc OUTER LUG(T=1.8mm)
VO <Repair Parts>CONE SPRING RACZ4204K1 MN580012 2 t=1.8mm
VO <Repair Parts>PRESSUER RING SET(LH/RH) RACZ4201S1 MN580008 1 FOR Fr.LSD 50o/0o-40o/0o
  BEARING SET(FOR FRONT LSD) RA317750S1 MN580158 1 FOR Fr.LSD ASEMBLY BEARING SET
  SPACER SET(FOR Fr.LSD BEARING LH) RA315850S1 MN580168 1 28pcs SET(t=0.53~1.34mm/each 0.03)
  SPACER SET(FOR Fr.LSD BEARING RH) RA314750S1 MN580167 1 28pcs SET(t=0.53~1.34mm/each 0.03)
  TRANSFER O/H KIT RA315750S1 MN580166 1 OIL SEAL/O-RING SET
  TRANSFER RING GEAR BOLT RACZ4206K1 MN580161 12 M10X1.25 AL=25
  ACD CLUTCH ASSY RA310050S1 MN580160 1 SERVICE PARTS
VO REAR LSD ASSY RA166619K1 MN580015 1 MECHANICAL TYPE 55o/55o-55o/35o
VO <Repair Parts>FRICTION DISC RACZ4202K1 MN580009 10 INNER LUG(T=1.6mm)
VO <Repair Parts>FRICTION PLATE(A) RACZ4203K1 MN580010 10 OUTER LUG(T=1.6mm)
VO <Repair Parts>FRICTION PLATE(B) RACZ4203K2 MN580011 cc OUTER LUG(T=1.8mm)
VO <Repair Parts>CONE SPRING RACZ4204K1 MN580012 2 t=1.8mm
VO <Repair Parts>PRESSUER RING SET(LH/RH) RACZ4205S1 MN580013 1 FOR Rr.LSD 55o/55o-55o/35o
VO ACD ECU FOR AYC LESS CAR RA863234T1   1 FOR TARMAC
  ACD ECU FOR AYC LESS CAR RA863234G2   1 FOR GRAVEL
  ALUMINIUM SHIFT KNOB RAY62005   1 ALUMINIUM FOR 6T/M & 5T/M
  SHIFT KNOB RAY62008WF   1 POLYACETAL(WHITE) FOR 5T/M
  SHIFT KNOB RAY62008BF   1 POLYACETAL(BLACK) FOR 5T/M
  SHIFT KNOB RAY62011RF   1 POLYACETAL RED 5M/T
VO QUICK SHIFT LEVER UNIT RA245037S1 MN580171 1 UNIT MATERIAL: RESIN
  FRONT SUSPENSION GROUP
VO FRONT TOP MOUNT PLATE KIT LH RA406134S1 MN580004 1 PLATE & SPHERICAL BEARING ASSY
VO FRONT TOP MOUNT PLATE KIT RH RA406134S2 MN580003 1 PLATE & SPHERICAL BEARING ASSY
VO <Repair Parts>SPHERICAL BEARING MBWT22 MN580002 2 Bore Dia=22mm ,Misalignment=6o
VO <Repair Parts>LOCK NUT ADAPTOR RASST301N1 MN580001 1 SPECIAL TOOL FOR LOCK NUT
  INSULATOR,FRONT STRUT 4060A134   2 MMC GENUINE PARTS
RUBBER HARDNESS
  BUSHING,FRONT LOWER ARM (FRONT) RA554817K1 MN580057 2 RUBBER HARDNESS
  PILLOW BUSHING,FRONT LOWER ARM (REAR) RA401121K1 MN580235 2 RUBBER HARDNESS
  BUSHING,FRONT STABILIZER BAR O25 RA554095K1 MN580234 2 RUBBER HARDNESS
VO FRONT STABILIZER BAR O27 RA45612N27 MN580172 1 O27
VO FRONT STABILIZER BAR O23 RA45612N23 MN580173 1 O23
  REAR SUSPENSION GROUP
  REAR TOP MOUNT PLATE KIT RA100048S1 MN580086 2 Alloy-made Bore Dia=18mm
  <Repair Parts>SPHERICAL BEARING RAMBWTD18 MN580193 2 Bore Dia=18mm ,SPHERICAL BEARING
  <Repair Parts>NUT ADAPTOR RASST302N1 MN580192 1 Ring nut removing special tool
  BUSHING,REAR SHOCK UPPER (A) RA554369K1 MN580233 2 RUBBER HARDNESS
  BUSHING,REAR SHOCK UPPER (B) RA554370K1 MN580232 2 RUBBER HARDNESS
  PAD,REAR SPRING UPPER RA809280K1 MN580231 2 RUBBER HARDNESS
  BUSHING,REAR UPPER ARM(BODY SIDE,FR) RA554817K1 MN580057 2 RUBBER HARDNESS
  PILLOW BUSHING,REAR UPPER ARM (BODY SIDE,RR)*1 RA411056K1 MN580230 2 RUBBER HARDNESS
  PILLOW BUSHING,REAR TRALING ARM RA411056K1 MN580230 2 RUBBER HARDNESS
  BUSHING,REAR STABILIZER BAR O23 RA415633K1 MN580229 2 RUBBER HARDNESS=Hs80o O23
VO REAR STABILIZER BAR O27 RA41562N27 MN580191 1 O27
VO REAR STABILIZER BAR O25 RA41562N25 MN580190 1 O25
  INSULATOR,REAR DIFF SUPPORT RA369384K1 MN580228 2 RUBBER HARDNESS
  BUSHING,REAR CROSSMEMBER RA351725K1 MN580227 1 RUBBER HARDNESS
  BRAKE GROUP
VO SIDE BRAKE LEVER KIT RA626779N1 MN580090 1 LEVER & RODEND(M10x1.5mm)SET,
USE WITH MASTER CYLINDER
VO SIDE BRAKE MASTER CYLINDER RA481549N1 MN580189 1 TANDEM PISTON,O16mm
VO SIDE BRAKE MASTER CYLINDER RA481549N2 MN580188 1 TANDEM PISTON,O17mm
VO SIDE BRAKE MASTER CYLINDER RA481549N3 MN580187 1 TANDEM PISTON,O18mm
VO FRONT BRAKE KIT(TARMAC) RA465563S1 MN580186 1 4-POD CALLIPER,BRKT,O355 DISC,
BOLT SET
VO <Repair Parts>FRONT BRAKE CALLIPER LH RAXA5T003 MN580185 1 4-POD(38/44),TARMAC/GRAVEL COMMON USE
VO <Repair Parts>FRONT BRAKE CALLIPER LH RAXA5T004 MN580184 1 4-POD(38/44),TARMAC/GRAVEL COMMON USE
VO <Repair Parts>FRONT CALLIPER BRKT(TARMAC) RAXA7G042 MN580183 2 FOR TARMAC(O355 DISC)
VO <Repair Parts>CALLIPER SCREW RA05582923 MN580182 4 M12 HEX AL=64
VO <Repair Parts>CALLIPER SCREW WASHER RA34110014 MN580181 4 M12 AT=1.5
VO <Repair Parts>BRACKET SCREW RAXA7G098 MN580180 4 ?O14(M12) L=35
VO <Repair Parts>BRACKET SCREW WASHER RA3631D140 MN580179 4 M14 T=3.8
VO <Repair Parts>FRONT DISC & BELL ASSY LH RA461523S1 MN580178 1 O355x32(FOR TARMAC)
VO <Repair Parts>FRONT DISC LH RA09930631 MN580177 1 O355x32(FOR TARMAC)
VO <Repair Parts>FRONT DISC & BELL ASSY RH RA461523S2 MN580176 1 O355x32(FOR TARMAC)
VO <Repair Parts>FRONT DISC RH RA09930641 MN580175 1 O355x32(FOR TARMAC)
VO <Repair Parts>FRONT DISC BELL RAXA7G016 MN580174 2 INNER BELL FOR O355DISC
VO <Repair Parts>DISC BUSH 4615A018 4615A018 20 FLANGE BUSH 8mm
VO <Repair Parts>BUSH WASHER 4615A019 4615A019 20 M6
VO <Repair Parts>K-NUT 4615A020 4615A020 20 M6
VO <Repair Parts>FRONT CALLIPER SEAL KIT RA407375S1 MN580201 2 O38x2/O44x2
VO FRONT BRAKE KIT(GRAVEL) RA249964S1 MN580200 1 4-POD CALLIPER,BRKT,O300DISC,
BOLT SET
VO <Repair Parts>FRONT BRAKE CALLIPER LH RAXA5T003 MN580185 1 4-POD(38/44),TARMAC/GRAVEL COMMON USE
VO <Repair Parts>FRONT BRAKE CALLIPER RH RAXA5T004 MN580184 1 4-POD(38/44),TARMAC/GRAVEL COMMON USE
VO <Repair Parts>FRONT CALLIPER BRKT(GRAVEL) RAXA7G043 MN580199 2 FOR GRAVEL (O300 DISC)
VO <Repair Parts>CALLIPER SCREW RA05582923 MN580182 4 M12 HEX AL=64
VO <Repair Parts>CALLIPER SCREW WASHER RA34110014 MN580181 4 M12 AT=1.5
VO <Repair Parts>BRACKET SCREW RAXA7G098 MN580180 4 ?O14(M12) L=35
VO <Repair Parts>BRACKET SCREW WASHER RA3631D140 MN580179 4 M14 T=3.8
VO <Repair Parts>FRONT DISC & BELL ASSY LH RA955638S5 MN580198 1 O300x32(FOR GRAVEL)
VO <Repair Parts>FRONT DISC LH RA09864713 MN580197 1 O300x32(FOR GRAVEL)
VO <Repair Parts>FRONT DISC & BELL ASSY RH RA955638S6 MN580196 1 O300x32(FOR GRAVEL)
VO <Repair Parts>FRONT DISC RH RA09864723 MN580195 1 O300x32(FOR GRAVEL)
VO <Repair Parts>FRONT DISC BELL RAXA7G018 MN580194 2 INNER BELL FOR O300 DISC
VO <Repair Parts>DISC BUSH RAXA1B627 MN580202 16 FLANGE BUSH 6mm
VO <Repair Parts>BUSH WASHER 4615A019 4615A019 16 M6
VO <Repair Parts>K-NUT 4615A020 4615A020 16 M6
VO <Repair Parts>FRONT CALLIPER SEAL KIT RA407375S1 MN580201 2 O38x2/O44x2
VO REAR BRAKE KIT(TARMAC/GRAVEL) RA465575S1 MN580212 1 4-POD CALLIPER,BRKT,O295 DISC,
BOLT SET
VO <Repair Parts>REAR BRAKE CALLIPER LH RAXA7G011 MN580211 1 4-POD(26/30)
VO <Repair Parts>REAR BRAKE CALLIPER RH RAXA7G012 MN580210 1 4-POD(26/30)
VO <Repair Parts>BRACKET SCREW RA16441298 MN580209 4 M10 AL=41.5
VO <Repair Parts>BRACKET SCREW WASHER RA36211120 MN580208 4 M12 AT=3.8
VO <Repair Parts>REAR DISC & BELL ASSY LH RA461525S1 MN580207 1 O295x25.4
VO <Repair Parts>REAR DISC LH RA09727709 MN580206 1 O295x25.4
VO <Repair Parts>REAR DISC & BELL ASSY RH RA461525S2 MN580205 1 O295x25.4
VO <Repair Parts>REAR DISC RH RA09727719 MN580204 1 O295x25.4
VO <Repair Parts>REAR DISC BELL RAXA7G026 MN580203 2 ?CINNER BELL FOR O295DISC
VO <Repair Parts>DISC BUSH RAXA1B627 MN580202 16 FLANGE BUSH 6mm
VO <Repair Parts>BUSH WASHER 4615A019 4615A019 16 M6
VO <Repair Parts>K-NUT 4615A020 4615A020 16 M6
VO <Repair Parts>REAR CALLIPER SEAL KIT RA407390S1 MN580213 2 O26x2/O30x2
VO REAR BRAKE DISK COVER RA480059N1 MN580058 2 STAINLESS T=1.8
VO PROPORTIONING VALVE RACP4550N1 MN580056 1 LEVER ADJUSTMENT TIPE
VO BRAKE BOOSTER ADAPTER & PUSH ROD RA033289S1 MN580215 1 ALUMINIUM
VO BRAKE DUCT KIT RACZ4602S1 MN580214 1 FRP
VO PEDAL KIT (5M/T) RAY68005T   1 REAL TITANIUM, BOLT ON TYPE
  GUARD/OTHER GROUP
VO ROOF AIR VENT KIT RA592320S1 MN580216 1 FRP,4-CIRCULAR AIR VENTS
  UNDER GUARD RACZ4402R1   1 ALUMINIUM
  TUNK GUARD FOR STANDARD TUNK RACZ4403R1   1 ALUMINIUM
  DIFF. GUARD RACT9404R1   1 ALUMINIUM
  UNDER FLOOR GUARD RACZ4405R1   1 ALUMINIUM
VO PROPELLER SHAFT GUARD RACZ4408R1   1 ALUMINIUM
  TOWER BAR,FRONT STRUT RACZ4406R1   1 ALUMINIUM
  MAD FLAP SET RACZ4410R1   1 URETHANE PANEL
  CARBON DOOR PANEL SET RA722997S1   1 FOR FRONT DOOR PANEL
  CARBON DOOR PANEL SET RA722433S1   1 FOR REAR DOOR PANEL
  CARBON FLOOR PANEL SET RA525111S1   1 FOR LHD VEHICLE
  CARBON FLOOR PANEL SET RA525112S1   1 FOR RHD VEHICLE
  WINDOW VENTILATION PANEL RA575535S1   1 ALUMINIUM, FOR REAR DOOR
  TOWING HOOK RA165999K1   1 STEAL, FRONT USE ONLY
VO・・・ FIA Group-N VO Parts.
CC・・・ Please check the manual.
QTY mentioned in the list indicates quantity necessary for one vehicle.
*1 Parts numbers are the same as the shape of the bush is identical.
Notice for the competition categories in this parts list:
1. Competitors are liable for the compliance of their cars with FIA homologation & regulations. Competitors (purchasers) are therefore required to confirm whether the cars to which the parts listed above are fitted comply with the regulations applicable to each event entered.
Notice for the parts in the above list for Group N
1. The parts listed above are the RALLIART sport parts for FIA Group N category and are specifically intended to use for the Mitsubishi Lancer Evolution X Japanese domestic models which are mentioned in the FIA homologated vehicle list.
2. The parts indicated withare exclusively for foreign Group N competition and can not be used in Japan.